ASMIEE SHOBOBIZIK INSPECTION CERTIFICATE

P/0 No. : 110032-00 F94 93

- & e .
Gero J HUSTEEL CO., LTD. ot o 110028-143
e A E FELES
ISSUED DATE - 2011, 03. 28. [HEAD OFFICE : Shinan B/D 15F, $43-13, Daschi-dong MANUFACTURED No.:  2011-01-217
g Kangnam-ku, SEOUL 135-845, KOREA 3 A
omon E AW, STEEL PIPE CIDANGSIN mrﬁam&%gwm, DANGJ IN-GUN, SUPPLIER HUSTEEL C0.. LTD.
A E T

MOAEBUL PLANT: 11 BLOCK,DAEBUL NATTONAL INOUSTRIAL COMPLEX,
SPECIFICATION : APl 5L X-42PSL1/AP| 5.8/ NABUL-RI, SAMHO-WYEON, YOUNGAM-KUN , CHULLANAM-DO  KOREA

ASTM AS3B/ASME SA 938
FEN TENSILE TEST a4 2 4 =
ITEM] HEAT NO. S > - ] ORDER SIZE 5 ¥ CHEMICAL COMPOSITION(%)
NO. (LoT) TYPE | QUANTITY | NOMINAL | BIZXIE SH 0] WEIGHT AT g=2Az AMB &=L C 1 Si M| P S{Cu{Cr | N | Mot VINo| Ti|B|PCM|CEQ
(PIECES) SIZE 0.D. W.T. LENGTH TENSILE YIELD ELONG-| YR
(in) {mm) {in) (ft) (1o/ft) STRENGTH STRENGTH | ATION J{YS/TS)} -2 | -3 | -2 -3 -4 -3
© @ <) {psi) (psi) (%) @
1 08861 BPEB 24 610.0 | 0.250 | 42 63.47 67730 46410 37 1121791141 5110{1612|1122] 4
2 09904 | BPEB 50 24 610.0 | 0.250 | 42' 63.47 68165 47135 37 6119|7614 3114119121121 1]2
31 09905 | BPEB 24 610.0 | 0.250 | 42' 63.47 67875 46700 36 w8775y 2114{18i21112}11]3
—————— LAST ITEM ————
Bl BUFURUS| OIHT=SAE EARAANE
S 2AIE A= LINU LUAL ING
1 TEM gHeez] AMH AT AE TENSILE VISUAL | FLATT-1 W R ] IMPACT TEST Res.
NO. HYDROSTATIC HEAT NDT HARDNESS C‘RCUMFE)R ENCE (mm STRENGTH TEST & ENING D G G |S.T Mag. s —vt
TP RE- [TREATMENT} (U.T) TEST OF WELDS | wZC CST DIMEN-| (BEND)| T T T P |ENERHY(J) ® REMARKS
(Ps1) SULT (c) (HrB) END BODY (psi)  H(g/m)} (TMes) | sioN | TEST (%) SIZE: 8@
] ® @ ® @ | ®J](0) C| Gauss
1 790 GOOD 950 | ACCEPT 70340 ACEPT | GOOD 0.1 15
2 790 GOOD 950 | ACCEPT 70775 ACCEPT | GOOD 0.1 18
3 790 GOOD 950 | ACCEPT 70485 AEPT | GOOD 0.1 16
—— |AST |TEM ———r
REMARKS © |@Latest edition per AP} 5L X42 & 5.B(44th,2008)/ASTM A53B{2005)/ASME SA 538(2000)
(2EN 10204 3.1. B
N | GTYPE BPE BLACK PLAIN ENOS BPEB BPE BEVELLED BTE BLACK THREADED ENDS BTC BLAGK THREADED &COUPLED GPE GALVANIZED PLAIN ENOS GTE GALVANIZED T-READED ENDS GTC GALVANIZED THREAD & COUPLED
O | @0.0." ursioe piaMETER W T. WALL THIOMESS @CHEMICAL COMPOSITION CHECK ANALYSIS/UNIT —2:1/%100 -3:1/x1000 -4:1/x10000 TR TRACE GTP TESTING PRESSURE i ©NDT NON-DESTRUCT |VE TEST
T | E.T €00y CORRENT TEST  U.T ULTRASONIC TEST  (DWZC WebGHT OF ZING COATING  CST COPPER SULPHATE TEST @WDT WELD DUCTILITY TEST RGT RING GAGE TEST MGT METALLOGRAPHIC TEST fgis,r STRAIGHTNESS
E | ®P=Position 8:Base Metal, CL:Center Line GDSPECIMEN SIZE , A:10x10mm, B:10x7.5nm, C:10x6.7mm, D:10x5.0mm, TRES.MAG. : AESIDUAL MAGNTISM
S1GNATURE B AEL 8 A0l o AE g Al A5 SS FF3E U SIGNATURE , é J;
WE HEREBY CERTIFY THAT THE PRODUCTS HEREIN HAVE BEEN MADE AND TESTED IN ACCORDANCE )
SURVEYOR TO: WITH THE ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ORDER. MANAGER wr Al i 2ounANCE TEAM
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